

大腸癌

| レジメン名 | 一般名 | 投与量 | 投与時間 | 投与日 | 1クール | 催吐 リスク |
|-------------------------|--|--|---|---|------|-----------|
| Cmab | セツキシマブ | 250mg/m ² (初回400mg/m ²) | 60分 (初回120分) | day1 | 7日 | 最小 |
| Pmab | パニツムマブ | 6mg/kg | 60分 | day1 | 14日 | 最小 |
| CPT-11 | イリノテカン | 100mg/m ² | 90分 | day1.8.15 | 35日 | 中 |
| Cmab+CPT-11 | セツキシマブ イリノテカン | 250mg/m ² (初回400mg/m ²) 150mg/m ² | 60分 (初回120分) 90分 | day1,8,15,22,29, 36,43 day1.15.29 | 49日 | 中 |
| Pmab+CPT-11 | パニツムマブ イリノテカン | 6mg/kg 150mg/m ² | 60分 90分 | day1 day1 | 14日 | 中 |
| mFOLFOX6 | レボホリナート Ca オキサリプラチン フルオロウラシル フルオロウラシル | 200mg/m ² 85mg/m ² 400mg/m ² 2400mg/m ² | 120分 120分 急速静注 46時間 | day1 day1 day1 day1 | 14日 | 中 |
| Bmab+mFOLFOX6 | ベバシズマブ レボホリナート Ca オキサリプラチン フルオロウラシル フルオロウラシル | 5mg/kg 200mg/m ² 85mg/m ² 400mg/m ² 2400mg/m ² | 30分 (初回90分,2回目60分) 120分 120分 急速静注 46時間 | day1 day1 day1 day1 day1 | 14日 | 中 |
| FOLFIRI(75歳以下) | レボホリナート Ca イリノテカン フルオロウラシル フルオロウラシル | 200mg/m ² 150mg/m ² 400mg/m ² 2400mg/m ² | 120分 90分 急速静注 46時間 | day1 day1 day1 day1 | 14日 | 中 |
| FOLFIRI(高齢) | レボホリナート Ca イリノテカン フルオロウラシル フルオロウラシル | 200mg/m ² 120mg/m ² 300mg/m ² 2000mg/m ² | 120分 90分 急速静注 46時間 | day1 day1 day1 day1 | 14日 | 中 |
| Bmab+FOLFIRI (75歳以下) | ベバシズマブ レボホリナート Ca イリノテカン フルオロウラシル フルオロウラシル | 5mg/kg 200mg/m ² 150mg/m ² 400mg/m ² 2400mg/m ² | 30分 (初回90分,2回目60分) 120分 90分 急速静注 46時間 | day1 day1 day1 day1 day1 | 14日 | 中 |
| Cmab+FOLFIRI | セツキシマブ レボホリナート Ca イリノテカン フルオロウラシル フルオロウラシル | 250mg/m ² (初回400mg/m ²) 200mg/m ² 150mg/m ² 400mg/m ² 2400mg/m ² | 60分 (初回120分) 120分 90分 急速静注 46時間 | day1 day1 day1 day1 day1 | 14日 | 中 |
| RAM+FOLFIRI | ラムシルマブ レボホリナート Ca イリノテカン フルオロウラシル フルオロウラシル | 8kg/kg 200mg/m ² 150mg/m ² 400mg/m ² 2400mg/m ² | 60分 120分 90分 急速静注 46時間 | day1 day1 day1 day1 day1 | 14日 | 中 |
| AFL+FOLFIRI | アフリベルセプト レボホリナート Ca イリノテカン フルオロウラシル フルオロウラシル | 4mg/kg 200mg/m ² 180mg/m ² 400mg/m ² 2400mg/m ² | 60分 120分 90分 急速静注 46時間 | day1 day1 day1 day1 day1 | 14日 | 中 |
| sLV5FU2 | レボホリナート Ca フルオロウラシル フルオロウラシル | 200mg/m ² 400mg/m ² 2400mg/m ² | 120分 急速静注 46時間 | day1 day1 day1 | 14日 | 小 |

| レジメン名 | 一般名 | 投与量 | 投与時間 | 投与日 | 1クール | 催吐リスク |
|---------------------------------|------------|--------------------------|-----------------------|--------------|------------|-------|
| Bmab+sLV5FU2 | ペバシズマブ | 5mg/kg | 30分 (初回90分,2回目60分) | day1 | 14日 | 小 |
| | レボホリナート Ca | 200mg/m2 | 120分 | day1 | | |
| | フルオロウラシル | 400mg/m2 | 急速静注 | day1 | | |
| | フルオロウラシル | 2400mg/m2 | 46時間 | day1 | | |
| 5FU+LV | レボホリナート Ca | 250mg/m2 | 120分 | day1 | 6週投与2週休薬 | 小 |
| | フルオロウラシル | 600mg/m2 | 急速静注 | day1 | | |
| Bmab+Cape | ペバシズマブ | 7.5mg/kg | 30分 (初回90分,2回目60分) | day1 | 21日 | 最小 |
| | カペシタビン | C法 | 内服 | day1-14 | | |
| CapeOX | カペシタビン | C法 | 内服 | day1-14 | 21日 | 中 |
| | オキサリプラチン | 130mg/m2 | 120分 | day1 | | |
| Bmab+CapeOX | ペバシズマブ | 7.5mg/kg | 30分 (初回90分,2回目60分) | day1 | 21日 | 中 |
| | カペシタビン | C法 | 内服 | day1-14 | | |
| | オキサリプラチン | 130mg/m2 | 120分 | day1 | | |
| CapeIRI | カペシタビン | 1600mg/m2 | 内服 | day1-14 | 21日 | 中 |
| | イリノテカン | 200mg/m2 | 90分 | day1 | | |
| Bmab+CapeIRI | ペバシズマブ | 7.5mg/kg | 30分 (初回90分,2回目60分) | day1 | 21日 | 中 |
| | カペシタビン | 1600mg/m2 | 内服 | day1-14 | | |
| | イリノテカン | 200mg/m2 | 90分 | day1 | | |
| SOX | S-1 | 80mg/m2 | 内服 | day1-14 | 21日 | 中 |
| | オキサリプラチン | 130mg/m2 | 120分 | day1 | | |
| IRIS(4週毎) | S1 | 80g/m2 | 内服 | day1-14 | 28日 | 中 |
| | イリノテカン | 125mg/m2 | 90分 | day1,15 | | |
| IRIS(3週毎) | S1 | 80g/m2 | 内服 | day1-14 | 21日 | 中 |
| | イリノテカン | 150mg/m2 | 90分 | day1 | | |
| Bmab+FOLFOXIRI | ペバシズマブ | 5mg/kg | 30分 (初回90分,2回目60分) | day1 | 14日 | 高 |
| | レボホリナート Ca | 200mg/m2 | 120分 | day1 | | |
| | イリノテカン | 165mg/m2 | 60分 | day1 | | |
| | オキサリプラチン | 85mg/m2 | 120分 | day1 | | |
| | フルオロウラシル | 3200mg/m2 | 48時間 | day1 | | |
| ニボルマブ(2週毎) ※ MSI-Hを有する結腸・直腸癌 | ニボルマブ | 240mg/body | 30分 | day1 | 14日 | 最小 |
| S1+Bmab | S-1 | 80~120mg/body | 内服 | day1-28 | 42日 | 最小 |
| | ペバシズマブ | 5mg/kg | 30分 (初回90分,2回目60分) | day1,15,29 | | |
| TAS102+Bmab | TAS102 | 70mg/m2 | 内服 | day1-5、day8- | 28日 14日 | 最小 |
| | ペバシズマブ | 5mg/kg | 30分 (初回90分,2回目60分) | day1,15 | | |
| ニボルマブ(4週毎) ※ MSI-Hを有する結腸・直腸癌 | ニボルマブ | 480mg/body | 30分 | day1 | 28日 | 最小 |
| エンコラフェニブ+ ビニメチニブ+ セツキシマブ | エンコラフェニブ | 300mg/回 | 内服 | 毎日 | 7日 | 最小 |
| | ビニメチニブ | 45mg/回 | 内服 | 毎日 | | |
| | セツキシマブ | 250mg/m2 | 60分 | day1 | | |
| | | (初回400mg/m2) | (初回120分) | | | |
| エンコラフェニブ+ セツキシマブ | エンコラフェニブ | 300mg/回 | 内服 | 毎日 | 7日 | 最小 |
| | セツキシマブ | 250mg/m2 (初回400mg/m2) | 60分 (初回120分) | day1 | | |